3 JRC19N0566
Certificate No: RUD-190328HESNZ

Allan Marketing Group

This is to certify that the nominated size and quality of the following AMG product has been
manufactured, inspected and tested to conform to EN818-2 with the following results.

[ )
| MILL/TEST CERTIFICATE |

G80 6mm Black Electrphorectic painted

Description: Lifting Chain
WLL: [ 1120kg |
Batch Number: [ 4526 l
29/10/2019
Date:
Proof Load: 28.3K/N
Breaking Load: 46.9 K/N J
Elongation: 20%
SIZE
mm mm mm mm
6l 18.0 21.0

CHEMICAL COMPOSITION

C Si Mn P S Cr Ni Al
0.23 0.26 1.05 | 0.013 | 0.003 | 0.46 0.46 0.030

Authorised Signatory AUMW

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group .
42 Clements Avenue Bundoora Australia




3 JRC19N0566
Certificate No: RUD-190328HESNZ

Allan Marketing Group

This is to certify that the nominated size and quality of the following AMG product has been
manufactured, inspected and tested to conform to EN818-2 with the following results.

[ MILL/TEST CERTIFICATE }

G80 7mm Black Electrphorectic painted

Description: Lifting Chain
WLL: | 1500kg ]
Batch Number: | 4526 |
29/10/2019
Date:
Proof Load: 38.5K/N
Breaking Load: 65.4 K/N
Elongation: 20.5%
SIZE
mm mm mm mm
7.0 21.0 24.8

CHEMICAL COMPOSITION

C Si Mn P S Cr Ni Al
0.21 0.26 1.07 | 0.010 | 0.003 | 0.44 0.46 0.035

Authorised Signatory LAOMW"* '

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group
42 Clements Avenue Bundoora Australia




B JRCI19N0566
Certificate No: RUD-190328HESNZ

Allan Marketing Group

This is to certify that the nominated size and quality of the following AMG product has been
manufactured, inspected and tested to conform to EN818-2 with the following results.

{ MILL/TEST CERTIFICATE J

G80 8mm Black Electrphorectic painted

Description: Lifting Chain
WLL: | 2000kg |
Batch Number: | 4526 |
29/10/2019
Date:
Proof Load: 50.3K/N
Breaking Load: 85.6K/N
Elongation: 21%
SIZE
mm mm mm mm
a0 24.0 265

CHEMICAL COMPOSITION

C Si Mn P S Cr Ni Al
0.21 0.28 1.07 | 0.012 | 0.003 | 0.46 0.43 0.042

Authorised Signatory ADMW

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group
42 Clements Avenue Bundoora Australia




Allan Marketing Group

Certificate No:

JRC19N0566
RUD-190328HESNZ

This is to certify that the nominated size and quality of the following AMG product has been
manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

|
)

G80 10mm Black Electrphorectic painted

Description: Lifting Chain
WL | 3150kg |
Batch Number: { 4526 |
Dater 29/10/2019
Proof Load: 78.5K/N
Breaking Load: 133.8K/N
Elongation: 21.0%
SIZE
D L B b
mm mm mm mm
10.0 *30.0 34.5

CHEMICAL COMPOSITION

Si

Mn

P

S Cr

Ni

Al

0.21

0.21

1.09

0.014

0.003 | 0.48

0.47

0.034

Authorised Signatory

NoA0iec

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group

42 Clements Avenue Bundoora Australia




3 JRC19N0566
Certificate No: RUD-190328HESNZ

Allan Marketing Group

This is to certify that the nominated size and quality of the following AMG product has been
manufactured, inspected and tested to conform to EN818-2 with the following results.

L( MILL/TEST CERTIFICATE }

G80 13mm Black Electrphorectic painted

Description: Lifting Chain
wie | 5300kg |
Batch Number: | 4526 |
Bt 29/10/2019 l
Proof Load: 133.0K/N
Breaking Load: 221.5K/N |
Elongation: 21.5%
SIZE
D L B b
mm mm mm mm
13.0 39.0 45.0

CHEMICAL COMPOSITION

C Si Mn P S Cr Ni Al
0.22 0.25 1.05 | 0.009 | 0.002 | 0.55 0.43 0.036

Authorised Signatory jom\l&\}w

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group
42 Clements Avenue Bundoora Australia




3 JRC19N0566
Certificate No: RUD-190328HESNZ

Allan Marketing Group

This is to certify that the nominated size and quality of the following AMG product has been
manufactured, inspected and tested to conform to EN818-2 with the following results.

[ MILL/TEST CERTIFICATE

G80 16mm Black Electrphorectic painted

Description: Lifting Chain
Wit | 8000kg |
Batch Number: [ 4526 |
. 29/10/2019
Date:
Proof Load: 201.0K/N
Breaking Load: 332.7K/N J
Elongation: 21.0%
SIZE
D L B b
mm mm mm mm
16.0 48.0 55.5

CHEMICAL COMPOSITION

C Si Mn P S Cr Ni Al
0.21 0.24 1.06 | 0.009 | 0.002 | 0.57 0.45 0.036

Authorised Signatory LAOMW

Manufactured, Inspected and Tested for and on behalf of:

Allan Marketing Group
42 Clements Avenue Bundoora Australia




